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Table 1. Chemical compositions of the stainless steel sheets (in %)

pamele | o N | si ‘ Mo | c | Other | g

No. 1 18 8 2 0.3 02 | W 3 rem. *
No.2 | 17 8.5 1.1 1.3 ! 0.09| Mo 0.7 | rem. %
No.3 | 13 | 13 | 02| 03 0.2 — rem. *

* Reduced 35% by cold rolling. Thickness = 0.65mm.
** Prepared by the Sandvik Steelworks. Thickness = 0.12mm.
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Fig. 1. Effect of annealing on VHN and 4630 in cold-rolled sheets
of stainless steel, sample no. 1.
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‘Fig. 2. Effect of annealing on VHN and 463 in cold-rolled sheets
of stainless steel, sample no. 3.
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Fig. 4. Microscopic photographs of 18-8 stainless steel sheets, samples 1 and 2. In every case
the plane of rolling is examined. (a) sample 1, as rolled. x180. (b) sample 1,
annealed at 1000°C for 1 hr. x180. (c) sample 1, annealed at 1100°C for 1 hr. X180.
(d) sample 2, as rolled. X720. (e) sample 2, annealed at 425°C for 5 hrs. x720.
(f) sample 2, annealed at 425°C for 5 hrs. Xx180.
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Fig. 5. Microscopic photographs of stainless steel sheet, sample no. 3. In every case the
plane of rolling is examined.
(a) as rolled. x720. (b) anndaled at 425°C for 1 hr. x180. (c) annealed at
700°C for 1 hr. x180. (d) annealed at 750°C for 1 hr. x720. (e) annealed at
750°C for 1 hr. x180. (f) annealed at 1000°C for 1 hr. x180.
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Fig. 3. Effect of time of annealing at 425° C on VHN in
cold-rolled sheets of stainless steel, sample no. 2.
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